Stephen B. Bram

Vice Prasigent

Consohdate: B
Indian Point Ste
Broadway & Bleaxiey Avenug

Buchanan NY

. i April 3, 1990
elaphong 314) 737 .F f

Re: Indian Point Unit No. 2
Docket No. 50-247

Document Control Desk

US Nuclear Regulatory Commission
Mail Station P1-137

Washington, DC 20555

SUBJECT: Response to Bulletin 87.-02

Enclosed are the test results in response to Bulletin 87-02 entitled
"Fastener Testing to Determine Conformance with Application Material
Specification". During a telephone conversation on March 20, 1990 with

Edvard Fitzgerald of Region I, he requested an opportunity to review the
test results of the fasterner testing.

Should you or your staff have any questions regarding this matter, please
contact Mr. Charles W. Jackson, Manager, Nuclear Safety and Licensing.

Very truly yours,
&

A

7 ’,
Mr. William Russell (;/)%7- ~/ )("“‘*~

Regional Administrator - Region 1
US Nuclear Regulatory Commission
475 Allendale Road

King of Prussia, PA 19406

Mr. Donald S. Brinkman, Senior Project Manager
Project Directorate I-1

Division of Reactor Projects I/I1
US Nuclear Regulatory Commission
Mail Stop 14b-2

Vashington, DC 20555

Senior Resident Inspector

US Nuclear Regulatory Commission
PO Box 38

Buchanan, NY 10511

Mr. Edvard Fitzgerald

Region I

US Nuclear Regulatory Commission
475 Allendale Road

King uf Prussia, PA 19406
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087 £. HAZELWOOD AVE.

(

(201) 388-7711

ORT OF TESTS

FROM Consolidated Edison of N.Y.

Astoria, NY

11105

g

RAHWAY, N.J. 07085

Page 3lofél

Relerence Mo. S-74700-C
MATERIAL grade 2H Carbon Steel heavy hex nut (7/8-9) Your Order Mo. 6-22245, Rel.No .

149

Spscification No. ASTM A194-85a

grade 2H

Specimen Rumber
Marked

Proof Load Test

Rockwell Hardness

Chemical Analysis, 2

Carbon
Manganese
Phosphorus
Sulphur
Silicon
Chromium
Molvbdenum
Nickel

ir19C

" NHZH"
P.0.No.

Class/Sgk.

Heat Nod

Pass

.

10.01
0.05

5-692728

B85511
Required

an axial
80,850

C24/38

L=less fhan

182/12355

Nut shall resist

load of
pounds

without gtripping
or ruptur

Minimum

Maximum
Maximum

REMARKS

The submitted carbon steel

requirements noted.

{

rector

Tadn....., pete .. D¢ 14,1987, ..

heavy hex nut conforms to the

Subsacribed and sworn to before me
this ..
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867 E. HAZELWOOD AVE. (207) 388-7711 RAHWAY, N.J. 07085

(

REPORT OF TESTS Reference No. S-74700b
M/.TERIAL grade 2H Carbon Steel heavy hex nut (7/8-9) Your Order No. 415;32245, Rel.Nc
FROM Consolidated Edison of NY Specification No. ASTM A194-85a
Astoria, NY 11105 grade 2H
Specimen Number IF19b
M.m“ "NHZH"
RE: | P.O.No.5692728
Class/Stk.182/1255
Heat No.| B85511
Reguired
Procf Load Test Pass Nut shalll resist
an axial| load of
80,850 | pounds
without |stripping
or rupture.
Rockwell Hardness Cc27 C24/38
" emical Analysis, %
Carben 0.46 0.40 Mi {mum
Manganese 0.63 -
Phosphorus 0.012 | 0.040 Eax;mum
Sulphur 0.045 0.050 aximum
Silicon 0.21 -
Chromium 0.37 -
Molybdenum L0.01 -
Nickel 0.02 -

L=less |{than

REMARKS The submitted carbon steel heavy hex nut conforms to the requirements
noted.,

We certify that this report is a true of Subscribed and sworn to before me
L .ufts obtai this ... ... day of. . 19

e rieg Dste .Dec.14.,1987..... WPIRMDODE N « o5 v hiih i vidan s Badbamb s PRRSY abs sa
Director

j4( Co¥denberg, .,
Ass't. Techn
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867 E. HAZELWOOD AVE. (201) 388-7711 RAHWAY, N.J. 07085

MATERIAL grade 2H Carbon Steel heavy hex nut (7/8-9) Your Order No. ?ZgZZbS. Rel.No|

FROM Consolidated Edison of NY Specification No. AsTM A194-85a
* Astoria, NY 11105 grade 2H

Specimen Number IP19%a

Mamw " NHZH "

P.0.No.| 5-692728
Class/Sik.182/1255
Heat Neol BB85511

Reguired

Proof Load Test Nut shalll resist
an axial| load of
80,850 | pounds
without Btripping
oY ruptufe

Rockwell Hardness y C24/38

‘F“emical Analysis, %

Carbon 0.40
Manganese -
Phosphorus 0.040
Sulphur 0.050
Silicen
Chromium
Molybdenum
Nickel

REMARKS  The submitted carbop steel heavy hex nut conforms to the

requirements noted.

Subscribed and sworn 10 before me

(

5oy ML Goldenber Date ... D20, 14,1987, Witneased by
Ass't. Tech rector




